LIMEROCK BEARING RATIO TEST
TEST MIETHOD:  FDOTFM 5-5135

GECTECHNICAL & MATERIALS
ENGINEERING, TESTING & INSPECTION

B0 BOX 15732« TARPA, FLORIDA 33654« B{3/872-7829  ©A Ho, 1450

PROJECT: FDOT Product Check PROJECT MO: i610.23.2
53rd St. Yard
CLIENT: Transcor Recycling LLC DATE: fanuary 4, 2024
LAE NOG: B-14442
1000 3
LBR TEST MNO: 1
COMPACTION TEST NO.: 1
100 T ~ : MAXIMUM LBR VALUE (%) 204
&
E MAXIMUM DRY DENSITY (PCF:: 1173
&0
wd 10 OPTIMUM MOISTURE (%): 114
DATE RECEIVED: 12/12/23
DATE TESTED: 12/20/23
1 LOCATION SAMPLED:  Stockpile - 53rd Yard
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MOISTURE (%)
SOIL DESCRIPTION:  Crushed Concrete
130.0
; TYPE OF MATERIAL: Base
125.0 SOAKING TIME (HRS): 4824
£ 1200 SOAKING SURCHARGE (LBS): 2.5
g TESTING SURCHARGE (LBS): 0
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o : REMARKS: FDOT Sample No. 235001
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E 110.0 MAC No. 2301301690
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GEQTECHRICAL & MATERIALS
ENGINEERING, TESYING & INSPECTION

PO BOX 16732 « TAMPA, FLORIDA 33884 » B13/872-7821  CA Mo 1450

SIEVE ANALYEES

PROJECT: FDOT Product Check PROJECT NO: 1616.23.2
53 8t. Yard
CLIENT: Transcor Recyeling LLC DATE: 17472024
LABHO.: B-14447
SAMPLE LOCATION: Stockpile (M. Side)
SAMPLE DESCRIPTION: Crushed Concrste
Materiai Type B-12
Sieve Number Percent Passing FDOT Specifications
2" 100 160
14" 100 e
i 96 e
et 88 £5-95
W 75 e
" 67 40-85
" 35 e
No. 4 49 25-65
Neo.10 38 20-50
No. 30 27 e
No. 50 19 -30
No. 100 g e
MNo. 200 2.4 0-10
WASH 200: 22%
ATTERBERG LIMITS: LL: NP PL: NP PLL NP

DELETERIOUS MATERIAL: Wood: 0.1% Bricks: 0.0% Bitumen: §,3% Metal: 0.0% Ceramics: 3.0%
FBOT SAMIPLE NO. ¢ 235001 MAC Neo. @ 2301301690
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BECTECHNICAL & MATERALE
ENGINEERING, TESTING & INSPECTION
PG, BOX 15732 « TAMPA, FLORIDA 33884 - B13/8T2-7821  CA No.1450

PROJECT:  Product Check PROJECT NG: 1610.23.2
53 8¢, Yard
CLIENT: Transcor Recyeling L1C DATE: VAF2024
LAR NG.: B-14443
SAMPLE LOCATION: Stockpile (8. Side}

SAMPLE DESCRIPTION: Crushed Congrete

Material Type B-12
Sieve Number Percent Passing FDOT Sopecifications
2" 100 100
1" 160 -
i 95 e
s 84 65-95
" 68 e
3" 60 40-85
78 49 —
No. 4 43 25-65
No.10 31 20-50
Mo. 30 21 ——
No. 50 14 5-30
No. 100 6 e
No. 200 2.2 0-10
WASH 280: 2.0%
ATTERBERG LIMITS: LL: NP PL: NP P NP

DELETERIOUS MATERIAL: Wood: 0.0% Bricks: 0.0% Bitumen: 0.3% Metal: 0.0% Ceramics: 02%

FDOT SAMPLE NO. : 235002 MACNo.: 2301301702
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